

Pavement Testing Services Ltd
Unit 7
Cowling Business Park
Canal Side
Chorley
PR6 0QL



4076



T: 01257 233 242
F: 01257 234 744
E: info@ptsinternational.co.uk

Laboratory Test Report

Determination of Concrete Cube Compressive Strength to BS EN 12390-3:2002

Client : Gallaghers **Report No.:** 1119-G-01-A-93
Contract Title : James Corbett Road, Salford **Batch No:** N/A
Location : Site
Concrete Details : Type 1 Subbase + SMR

Cube No.	1869A					
Client Ref.	Gal-19-10-11					
Date Cast	19/10/2011					
Date Received	28/10/2011					
Date Tested	30/11/2011					
Age	42					
Condition on Receipt	Stripped					
Curing Since Receipt	Tank Cured					
Surface Condition at Test	Damp					
Dimensions Nominal	150					
Dimensions (H x B x D)*						
Adjustments	N/A					
Mass in Air g	6944.0					
Density kg/m ³	2070					
Max. Load at Failure kN	48.1					
Compressive Strength N/mm ²	4.8					
Failure Type	Satisfactory					

Tested to BS EN 12390-3:2002

Pace rate =0.6N/mm²/sec

*** Annex B Only**

Deviation from Standard Method:

Signed _____ J.Hopkinson (Senior Technician)

Report Date 02/12/2011